Dimensions
Type DT/DV Motors and Brakemotors - Foot Mounted

303 BRAKE RELEASE ACCESS CB—

AB VO ——f— =— X —— [KEEP AIR ACCESS FREE

KEY

A Q ‘ 7<

| 4 1y, 1

J: N —}C i

WAVZS E= R *
A‘-T il i- G OUTJ

JL J SHAFT M

T

—<
uv —=

Nl

- E »
1/2" NPT
A —e]
CONDUIT ENTRIES
AA
Motor
Model A B BA c CB D E F G H J K LB OA P WA
DV132S 984 669 665 1866 38 52070, 850 551 083 047 244 138 315 957 870 350
250 170 169 474 97 132 *2 216 140 21 12 62 35 80 243 221 89
DV132M 1020 858 665 1898  4.41 5.20 *3, 850 701 067 051 260 177 441 1063 10.83" 350
259 218 169 482 112 132 *2 216 178 17 13 66 45 112 270 275" 89
DV4321L? 1138 992 740 2134 4.4 6.30 3, 1000 827 098 059 323 197 441 1173 1083 425
289 252 188 542 112 160 *2 254 210 25 15 82 50 112 298 275 108
DV160M 1138 992 858 2252  4.41 6.30 73, 1000 827 098 059 323 197 441 1173 1083 425
289 252 218 572 112 160 *2 254 210 25 15 82 50 112 298 275 108
DVA60L 1243 1157 858 2413 630  6.30 %, 1000 10.00 075 055 295 256 6.14 1283 13.03" 4.25
308 294 218 613 160 160 *2 254 254 19 14 75 65 156 326 331" 108
Output Shaft Conduit Box
Model u uy v Vo Key M AA AB X XA  XC  XJ
DV132S 1.496 19007 161 315 020 39x.31x276 M12x1.10 ¥ 4 NPT 740 657 484 240 1.85
3g +918 41 80 5 10x8x70 M12 x 28 — 188 167 123 61 47
DV132M 1.496 9907 161 315 020 39x.31x276 M12x1.10 1YV 4 NPT 913 752 634 315 217
3g +o18 41 80 5 10X 8 x 70 M12x 28 — 232 191 161 80 55
DVA32ML 1.496 75007 161 315 020 .39x.31x2.76 M12x 1.10 1Y 4 NPT 913 752 634 315 217
3g *+o18 41 80 5 10x8x 70 M12 x 28 — 232 191 161 80 55
DV160M 1654 +9%%7 177 433 039 47 x.31x2.76 M16 x 1.42 1Y 4 NPT 913 752 634 315 232
42 +318 45 110 10 12x8x70 M16 x 36 — 232 191 161 80 59
DVA60L 1654 79007 177 433 039 47 x.31x2.76 M16 x 1.42 2x 1V o NPT 1004 886 906 366 598
42 +018 45 110 10 12x8x70 M16 x 36 — 255 225 230 93 152
") Fan Guard flattened at base. inch

2) Dimensions are ——
mm

“D” dimension is not per IEC.
Dimension LB is for brake option.
Dimension CB is for brake release access.
Eye bolts are removable.

USCS 0102 535

Dimensions subject to change without notice EURODRIVE



Parts List

EURODRIVE

AC squirrel-cage motors DFV112M-DFV132S

To be mounted to gear units
® D34+D35 @ D35

08 660 47

3 B 16 109 108 20 22 42 36 31 32
\ \ \ i )/ / \ \ \ ‘ 131123 132 116 17 18 262 115 156
= I | T+
R - = - i
‘ T | KR
1 j
— 19 ©
LU T O
\ \ \ m 12 130 129 13 135 134 19
Lh 41 37 35

No. Description DIN standard label Part No. | Qty{| No. Description DIN standard label Part No. | Qty
1 | Rotor cpl. DFV112M-4 © 0181151 7| 1 [| 108 | Nameplate 1
1 | Rotor cpl. DFV112M-6 ® 01833650 1 || 109 | Round head pin DIN1476 2x4-X5CrNi19.11  |00107646| 2
1 | Rotor cpl. DFV132S-4 @ 0181158 4| 1 || 111 ]| Gasketf. p. 112 01355635| 1
1 | Rotor cpl. DFV132S-6 @ 0183373 1| 1 [|112] Terminal box bottom 01355600] 1
3 | Woodruff key DIN6888 8x11-ST60 0010859 6| 1||113] Cheese head screw DIN84 AM5x16Sp-4.8 0012962 3| 1
13 | Hexagon screw DFV112M DIN931 M8x220-8.8-A1C 0011 6858| 4 [[115] Terminal block KTM5 00117609| 1
13 | Hexagon screw DFV132S DIN931 M8x265-8.8-A1C 0011686 6| 4 [[116] Terminal clamp DIN46282 C10-Ms-vn 00104426| 2
16 | Stator compl. 1 ]| 117 | Hexagon head cap screw DIN933 M5x12Sz-CU3-E2E (0011217 8| 1
20 | Nilos ring 6207-ZAV 0011 7951| 1|]|118] Lock washer DIN7980 5-vn 00118206 1
22 | Hexagon head cap screw DIN933 M5x7Z71-8.8-A2C 0013630 1| 4 [|119] Cheese head screw DIN84 AM5x16Sp-4.8 00129623 4
24 | Lifting eyebolt DIN580 M8 0011304 2| 1 || 123 | Hexagon head cap screw DIN933 M5x16Sp-8.8-A2C  |0012291 2| 4
31 [ Key DIN6885 A10x8x25 0011619 X| 1 ]| 129 Screw plug DIN46320 NPg21-FS 00108324| 1
32 | Circlip/snap ring DIN471 32x1,5 0010278 4| 1 [[130] Sealing ring DIN7603 A28x33-Gi 0011913 X| 1
35 | Fan guard 01824503| 1 || 131 | Gasketf. p. 132 01355627| 1
36 | Fan 0182324 8| 1 [[132]| Terminal box cover 01355589 1
37 | V-ring V-35 00114790 1 [[134 ] Screw plug DIN46320 NPg11-FS 00108286 1
41 | Equalizing ring 61x71x0,4 K3 0011584 3| 1[]|135] Sealing ring DIN7603 A18x22-Gi 0011911 3| 1
42 | B side brg. end shield 0135334 9| 1 [[153] Connect. terminal cpl. a) 01823337 1
44 | Deep groove ball bearing DIN625 6207-J 00117188| 1 || 156 | Label plate a) 01366815 1

a)Parts for TF version

When ordering spare parts always quote nameplate data with serial number and designation with part number!

01/1996 Copyright reserved! All rights reserved acc. to DIN 34.



Parts List 08 651 08 87 EURODRIVE

AC motor EN Page 1/2
DV/DVE 112M-132S EM 12.02.2007
Foot mounting

T3 F 10 112 131 26108 109 22 42 36 31 32

6
\ \ \ Zﬂ } ) / 131123 132 116 17 18 2627 156
1 I  —) Tt H
— - T — - Tt
¥ 7 t N :
i s - / <
i $ i AR 4
o :I : :
—_— | | || = = {
- ’ Y — | ®PEW " N 3 ] ol |5
Q Q
[}]
s e ¢ amuy
L T
| | T @, f T f ()
| . =
. | / %—
a i
\ M M2 129 15 13 134 19
106 91 93 94 90 Gh 41 3F 35
No. Description Additional specifications SEW standard label Part No. |Qty.
1 Rotor IEC 28x60 DV112M4 01353829 1
1 Rotor IEC 28x60 DV112M8 01833634 1
1 Rotor IEC 28x60 DV112M12/2 01353837 1
1 Rotor IEC 28x60 DVE112M4 01875515 1
1 Rotor IEC 38x80 DV132S4 01357409 1
1 Rotor IEC 38x80 DV132S8 01833693 1
1 Rotor IEC 38x80 DV132S12/2 01357417 1
1 Rotor IEC 38x80 DVE13254 01875523 1
3 | Key for IEC 28x60 DIN6885-1 A8x7x50 +C 00100234 1
3 | Key for IEC 38x80 DIN6885-1 A10x8x70 +C 00100307 1
7 | A bearing end shield 01366947 1
10 | Circlip DIN471 40x1,75 00102830 1
11 | Deep groove ball bearing 6208-2Z-J-K2P-20 00159891 1
12 | Circlip DIN472 80x2,5 00103241 1
13 | Hex head screw DV112M 1SO4014 M8x220-8.8-ADB3 00116858 4
13 | Hex head screw DVE112M/DV132S 1SO4014 M8x265-8.8-ADB3 00116866 4
13 | Hex head screw DVE132S 1SO4014 M8x305-8.8-A2F 13223577 4
16 | Stator * 1
22 | Hex head screw DIN933 M5x7 Z1-8.8-A2F 00136301 4
24 | Lifting eye bolt DIN580 M8 00113042 1
31 | Key DIN6885 A10x8x25-C45K 0011619X 1
32 | Circlip DIN471 32x1,5 00102784 1
35 | Fan Guard 01824503 1
36 |Fan 01823248 1
37 | V-seal W4278 V-35S-NBR 00114790 1
41 | Equalizing ring W4253 61x71x0,6 00115916 1

*

order-dependently
When ordering spare parts always quote nameplate data with serial number and designation with part number!

Copyright reserved! All rights reserved according to DIN ISO 16016.
SEW-EURODRIVE GmbH & Co KG Postfach 3023. D-76642 Bruchsal Tel. (07251) 75-0. Fax (07251) 75-1970. http://www.sew.de




Parts List

08 651 08 87 EURODRIVE
AC motor EN Page2/2
DV/DVE 112M-132S EM 12022007
Foot mounting
No. Description Additional specifications SEW standard label Part No. |Qty.
42 | B bearing end shield 01353349 1
44 | Deep groove ball bearing DIN625 6207-2Z-J-K2P-20 00174181 1
90 | Foot DV/DVE112M; parts included in stator 01800620 2
complete
90 | Foot DV/DVE132S; parts included in stator 01800639 2
complete
91 | Hex nut parts included in stator complete 1SO4032 M8-8 00101990 4
93 | Lock washer parts included in stator complete DIN128 A8-FST-PHR 00109916 4
94 | Machine screw parts included in stator complete 1S04762 M8x25-8.8 00110345 4
106 [ Oil seal without spring DIN3760 A40x55x7-NBR 0011197X 1
106 | Oil seal for 2-pole version DIN3760 A40x55x7-FKM 00159786 1
108 [ Nameplate * 1
109 | Grooved Pin 1SO8746 2x4-X5CRNI18-12 00107646 2
111 | Gasket for lower part 01355635 1
112 | Terminal box lower part 1x M32x1,5/ 1x M16x1,5 01862839 1
113 | Pan head screw parts included in stator complete W4046 M5x16-Tx-ST-A2F-GM 00135720 1
115 [ Terminal Block parts included in stator complete W4723 KTM5 00117609 1
116 | Terminal clip DIN46282 C10-MS-VN 00104426 2
117 | Hex head screw 1SO4017 M5x12SZ-CU3-E2E 00112178 1
118 | Lock washer DIN7980 5-FST-VN 00118206 1
119 [ Pan head screw W4046 M5X16-TX-SZ-ST-A2F-GM 00130591 4
123 [ Hex head screw 1SO4017 M5x16SP-8.8-A2F 00122912 4
129 [ Screw Plug with O-Ring W4411 M32x1,5-FS-NBR-OZ 00131393 1
131 [ Gasket for cover 01355627 1
132 [ Terminal Box Cover 01355589 1
134 | Screw Plug with O-Ring W4411 M16x1,5-FS-NBR-OZ 00131334 1
156 | Reference Plate for TF version W4499 - TF 01366815 1
262 | Terminal clip complete for TF version 01823337 1

*

order-dependently

When ordering spare parts always quote nameplate data with serial number and designation with part number!

Copyright reserved! All rights reserved according to DIN ISO 16016.

SEW-EURODRIVE GmbH & Co KG Postfach 3023. D-76642 Bruchsal Tel. (07251) 75-0. Fax (07251) 75-1970. http://www.sew.de




Return To Index

Parallel Helical Reducer
R/RF132/133A

PARTS LIST

01 339 784 US

® R132/133A with 3.625 in. Dia. Shaft
@ RF132/133A with 3.625 in. Dia. Shaft

® R132/133A with 90mm Dia. Shaft

@ RF132/133A with 90mm Dia. Shaft

7 8 9 0 M 5811.1612832[01724192322252628

7

WL 16 22

58 39 38 37 36 59

1]

2-gear stages

4 54 53 31 59 52 30 132

When ordering parts, please supply nameplate data with serial number
or S.0. number, model number, description of part and part number.
All gears are stamped with a part number.

L

X - As required
Shaded items denote recommended spare parts.
® - Sealant for all flanged sealing surfaces.

41 64 42 31 43 45 47

P

N
TR

}W

SRS T

szl
el
ol

62 61
6 5 4 3 621

3-gear stages

SEW-EURODRIVE, INC.

Item Part Name Description Part No |Qty||Item Part Name Description Part No |Qty
1 |Pinion 1 26 |Shim 75x90x0.1mm 0120545 | X
2 |Gear 1 26 |Shim 75x90x0.3mm 0120553 | X
3 | Pinion Shaft 1 28 | Retaining Ring 75x4mm External 0103101 | 1
4 | Gear 1 30 | Taper Roller Bearing 30308 0106046 | 1
5 | Pinion 1 31 |Key-Hardened 2 Stage |B14x9x40mm 0100609 | 1
6 | Gear 1 31 |Key-Hardened 3 Stage |B16x10x40mm 0110051 | 1
7 |Output Shaft ®® |3.625 in. Dia. 1161342 | 1 34 |Roller Bearing NUP2310E 0137073 | 1
7 |Output Shaft ®® |90mm Dia. 1161334 | 1 36 |Nilos Ring 30310AV 0136530 | 1
8 |Key D@ |7/8x7/8x4-5/8 in. 8069298 | 1 37 |Taper Roller Bearing 30310 0124699 | 1
8 |Key ®@® |A25x14x140mm 010048 X | 1 38 [Shim 90x110x0.1mm 0103829 | X
9 |0il Seal AS105x140x12mm 0106712 | 1 38 [Shim 90x110x0.3mm 010406 X | X

10 | Qil Seal A105x140x12mm 0106437 | 1 39 |Retaining Ring 110x4mm Internal 0103284 | 1
11 |Ball Bearing 6319 0110604 | 1 41 |Retaining Ring 110x4mm Internal 0103284 | 1
12 |Retaining Ring 200x4mm Internal 0114588 | 1 42 |Roller Bearing 22308 0105937 | 1
14 |Hex Head Screw ®® |M16x40mm 0101273 | 8 43 | Key-Hardened B12x8x28mm 0114871 | 1
Hex Head Screw 45 |Ball Bearing 6407 0105406 | 1
14 M16x40mm 0101273 | 8
550mm FI.o® 47 | Retaining Ring 100x3mm Internal 0103276 | 1
14 |Hex Head Screw M16x45mm 0110248 | 8 || 52 |Thrust Washer S40x50x2.5mm 0103527 1
450mm Fl.@®
53 | Thrust Washer S545x55x3mm 0103535 | 1
15 |Lockwasher @@ |B16mm 0109959 | 8 — .
54 |Retaining Ring 50x2mm External 010289 X | 1
16 |Output Cover 0] 1161288 | 1 -
. 58 |Drain Plug M22x1.5mm 0114316 | 2
16 |Output Flange @@ |450mm Dia. 116130 X | 1 -
. 59 |Drain Plug M22x1.5mm 0114316 | 3
16 | Qutput Flange @@ |550mm Dia. 1161326 | 1 — -
61 |Retaining Ring 3 Stage |50x2mm External 010289 X | 1
17 |Spacer 1161350 | 1 -
62 |Shim 3 Stage [50x62x0.1mm 0103764 | X
19 |Key B28x16x90mm 0134813 | 1 -
62 |Shim 3 Stage |50x62x0.3mm 0104000 | X
20 |Breather Plug M22x1.5mm 013032X | 1 -
64 |Shim 70x90x0.1mm 0103802 | X
22 |Gearcase 0] 1164694 | 1 -
64 |Shim 70x90x0.3mm 0104043 | X
22 |Gearcase @@ 1164716 | 1 - -
83 |Nilos Ring 63194V 0118192 | 1
23 |Spacer 116211 X | 1 — .
132 | Retaining Ring 90x3mm Internal 0103268 | 1
24 [ Eyebolt M24mm 0102334 | 1 | 559 Anaerobic Sealant © | Tube 9102558 | X
25 | Roller Bearing 20215E 0105902 | 1 ool u
7/02




Technical Note

AD..Input Shaft Assembly - cQ Mechanical

Dimension Comparisons @

|

E/ | 9
/[EET y

g

d

| J

CQ Dimension (inches)

Gear Unit | InputSize | OLD | AD1 | AD2 | AD3 | AD3 | AD4 | AD5 | AD6 | AD7 | ADS

FU X FV (in) 625x | .75x | .875x | 1125 | 1375 | 1625 | 1.875 | 2125 | 2.75x
1.575 | 1.575 1.97 x2.36 | x3.15 | x4.33 | x4.33 | x4.33 5.51

21131
..37/47
37
..37/47/57

4.53 4.02 5.12

..41/57/67
.57/67
..47/57/67
.67

4.72 48 6.26

SN

7
11
7
17

5.51 45 5.95 8.82

\,

.87
.87
.87
.87

7.09 4.37 6.14 8.62 11.50

97
.97
.97
97

8.61 5.95 8.43 11.30 | 12.87

107
107 10.63 5.71 8.19 || 11.06 12.64
107

137 12.09 791 10.79 | 12.36 || 12.13

147
A27 11.69 7.60 10.47 | 12.05 || 11.81 15.08
A21

..167
157 14.72 1013 | 11.73 | 11.50 || 14.72
..157/167

XMIEAMD I RONBP ORI EAMDIORMD ORI OETD

[ Indicates the new AD Input Size that has the same shaft dimensions (FU x FV) as the old Input Assembly.

SEw Date:  1-2004 GM-018-02
Replaces: GM-018-01

Page 1 of 1
EURODRIVE



Technical Note

R Series — Helical Units

Dimension Comparisons — Flange Mounted Q
0ld New ~V
RF92/93 =  RF97 Li e
BD U-F---- |-
RF102/103 =  RF107 r i — T
RF132/133 =  RF137 Ho— SA
RF142/143 =  RF147 o -
RF152/162 =  RF167
Dimensions are millimeters, unless otherwise indicated.
Size AD DB OA Q SA *AH BD oy
mm
RF87 [ 297 | 126 | 299 | 372 | 184 | 100 | 350/300 2.125” 100
50
RF80 285 - 318 395 184 160 350 2125”100
110 300 50
RF82/83 290 - 320 395 183 160 350 2125" 100
110 300 50
RF97 [ 348 [ 10.2 | 374 | 440 [ 230 | 120 | 450/350 2.375" 120
60
RF92/93 340 - 386 462 225 190 450 2375”120
130 350 60
RF107 [ 400 [ 204 | 413 | 495 [ 255 | 140 |  450/350 2.875" 140
70
RF102/103 400 - 431 512 244 195 450 2.875" 140
135 350 70
RF137 [ 458 | 251 | 500 | 589 | 320 | 170 |  550/450 3.625" 170
90
RF132/133 450 - 481 601 264 220 550 3.625" 170
170 450 90
RF147 [ 540 [ 33.4 | 571 | 695 [ 361 | 210 | 550/450 4.375" | 210
110
RF142/143 500 - 547 725 299 260 550 4.000" 210
210 450 100
RF167 [ 670 | 59.9 | 680 | 790 | 430 | 210 | 660/550 4.750" 170
120
RF152 600 - 671 745 375 275 660 4750”210
210 550 120
RF163 600 - 671 802 375 275 660 4750”210
210 550 120

[ ] Indicates dimensional change.

* An optional shaft is available to match the AH dimension of the Figure I flange of the old series.

Date: 4-2004
Replaces:  R-009-02

EURODRIVE

R-009-03

Page 4 of 6



	Motor
	Motor Parts List
	Motor Foot Mounting
	Helical Reducer
	Shaft Assy
	Dim Compare

	returnmain: 


